Final Fact Sheet NPDES Permit No. DC0000019

FACT SHEET

_\3‘\\1ED S T4 72‘\@
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

£ 3
< A
] M 8 REGION 3
?4& S 1650 Arch Street
"2 et Philadelphia, Pennsylvania 19103-2029

NPDES Permit No. DC0000019

The United States Environmental Protection Agency (EPA) Proposed the Reissuance of a National
Pollutant Discharge Elimination System (NPDES) Permit to Discharge Pollutants Pursuant to the

Provisions of the Clean Water Act (CWA) For:

Department of the Army
Baltimore District, Corps of Engineers
Washington Aqueduct Division

FACILITY LOCATION:
5900 MacArthur Boulevard, NW
Washington, D.C. 20016-2514

RECEIVING WATERS:
Potomac River, Rock Creek, Mill Creek
[...]
as an interpretation of the District of Columbia narrative water quality criterion as allowed in 40
C.F.R. § 122.44(d)(1)(vi)(A).

e EPA performed a RP analysis for iron at Outfalls 002A, 003, 004, and 008 using discharge
monitoring report (DMR) data for the past 4 years (from 3/1/2015 to 11/20/2019). This time
frame is representative of the current and future discharges at these outfalls. Discharge sampling
that occurred prior to and including February 2015 was before the residual processing facility
was fully functional, therefore not representative of the facility’s current and future discharge
quality. The RP analysis showed that iron water quality based effluent limits are not required for
Outfalls 002A, 003, 004, and 008. Outfalls 006, 007, and 009 reported a “no discharge” for the
time period above, therefore, a RP analysis was not conducted at these outfalls for iron.

e EPA performed a RP analysis on Outfall 002Q using data reported on the permittee’s DMRs and
the effluent characterization data from the 2008 permit. Because the permit application did not
include an effluent characterization of Outfall 002Q), a special condition was also added to Part
IIT Section C of the permit requiring an effluent characterization of Outfall 002Q to be submitted
to EPA within six months of the permit effective date.

e EPA performed a RP analysis for fluoride at all the outfalls using the National Primary Drinking
Water Regulation’s maximum contaminant level> (MCL) of 4.0 mg/L for this parameter. The
District does not have a numeric water quality criterion for fluoride, therefore, the MCL was used
as an interpretation of the District Columbia narrative water quality criterion® as allowed in 40
C.F.R. § 122.44(d)(1)(vi)(C). On May 18, 2020 the permittee provided updated fluoride data for
Outfalls 003, 004, 008, and 009. These updated fluoride data were used in the RP analysis at
these outfalls. The RP analysis showed water quality based effluent limits were not necessary.

! Calculations of the metals criteria can be found in Chapter 21-1105, Table 2 of the D.C. Muncipal Regulations for water
quality standards.

2 The fluoride MCL can be found on EPA’s website: https://www.epa.gov/ground-water-and-drinking-water/national-
primary-drinking-water-regulations

3 See the District of Columbia’s Municipal Regulations, Title 21 Section 21-1104.1 for the narrative water quality criteria.

4



https://www.epa.gov/ground-water-and-drinking-water/national-primary-drinking-water-regulations
https://www.epa.gov/ground-water-and-drinking-water/national-primary-drinking-water-regulations

Final Fact Sheet NPDES Permit No. DC0000019

The fact sheet has been revised to define the term “instream waste concentration” as the ratio
between effluent flow and stream flow as specified in the EPA 1985 Technical Support
Document for Water Quality-based Toxics Control.

The fact sheet has been revised to clarify that the term “instream background concentration” is
the same as “background concentration.” The background concentration data specified in the
fact sheet were based on instream monitoring data provided by the permittee to EPA.

EPA corrected a typo on the source of StreamStats to indicate it is a U.S. Geological Survey
(USGS) website instead of National Oceanic Atmospheric Administration or NOAA. EPA used
the 1Q10 flow from the StreamStats website. This information was provided in the form of a
footnote in the previous fact sheet (footnote 3). This revised fact sheet removes footnote 3 and
incorporates this information into the body of the fact sheet on page 20.

EPA used the recently promulgated federal aluminum instream water quality criterion (83 Fed.
Reg. 65,663 Dec. 21, 2018) as an interpretation of the District of Columbia narrative water
quality criterion because the District does not have a numeric water quality criterion for
aluminum (see the District of Columbia’s Municipal Regulations, Title 21 Section 21-1104.1 for
the narrative water quality criteria). The aluminum criterion was calculated using the Aluminum
Criteria Calculator v2.0, which can be found in the permit’s administrative record. The
calculator requires the input of site-specific data for pH, hardness and dissolved organic carbon,
data which were provided by the permittee. Since the pH, hardness and dissolved organic carbon
can vary for each stream, the aluminum criteria calculated for Outfalls 003 and 004 are different
than the aluminum water quality criterion calculated for Outfall 006 because the input values
varied at each stream.

The fact sheet has been revised to correct a typo for the copper instream criterion specified on
page 11 of the previous fact sheet; the correct criterion is 0.0134 mg/L instead of 0.134 mg/L.

The fact sheet has been revised to identify Total Suspended Solids (TSS) as parameter of concern
for the Chesapeake Bay Total Maximum Daily Load (TMDL). The TSS effluent limits in the
permit and the permittee’s use of the solid management facility will ensure compliance with the
Chesapeake Bay TMDL for this pollutant.

Added Chesapeake Bay TMDL requirements into the permit at all the outfalls.

The Endangered Species Act (ESA) section of the fact sheet has been revised to include
references to both the Shortnose Sturgeon and the Atlantic Sturgeon; the ESA analysis included
both species of sturgeon but the previous fact sheet inadvertently omitted reference to the
Atlantic Sturgeon.

Added regulatory requirements for using sufficiently sensitive test methods for compliance
testing to Part I Section H of the permit.

Added more detailed electronic reporting requirements to Part I Section J.2 and Section J.3 of the
permit.



Final Fact Sheet NPDES Permit No. DC0000019

e Added Part III Section F to the permit to include CWA Section 401(a) Certification Conditions
in accordance with Clean Water Act Section 401, 33 U.S.C. § 1341, and federal regulations at 40
C.F.R.§§121.10 and 121.12.

3.0  Facility Summary

3.1 General

The United States Army Corps of Engineers (“the Corps”) owns and operates the Dalecarlia and
McMillan Water Treatment Plants, which supply potable (i.e., drinking) water to approximately one
million residents in the District of Columbia via the District of Columbia Water and Sewer Authority
(DC Water); Arlington County, Virginia; and Fairfax, Virginia via the Fairfax County Water Authority
(Fairfax Water). The plants provide water at cost to the Wholesale Customers, which are the District of
Columbia; Arlington County, Virginia; and the City of Falls Church, Virginia. The Wholesale
Customers approve the capital construction budget and are responsible for depositing sufficient funds
with the Corps to cover their respective proportional share of the total cost of running and funding
improvements at the plants. Together, the Dalecarlia and McMillan Water Treatment Plants are referred
to as the Washington Aqueduct.

An act of Congress created the Washington Aqueduct Division water supply system in the mid-1800’s
with the construction of the Great Falls Dam and intake, which is located in Maryland on the Potomac
River. There is a second intake at Little Falls, also located in Maryland, which the Corps uses
intermittently. Water flows by gravity from the Great Falls intake to the Dalecarlia Reservoir. From the
forebay, a low-lift booster pump station pumps water into the Dalecarlia Reservoir. The Little Falls
pumping station can also deliver water directly to the Dalecarlia Reservoir.

The Dalecarlia Reservoir is a 46-acre earthen basin that serves as a pretreatment reservoir for the two
water treatment plants. Approximately 51% of the untreated sediments, which are naturally occurring
solids in the raw water taken from the Potomac River, are separated from the aqueous portion of the
untreated water in the Dalecarlia Reservoir. The untreated sediments from the Dalecarlia Reservoir are
periodically removed. (Depending on situation-specific market conditions, the sediments may be land
applied, beneficially reused, or disposed of by other land-based means.)

Water from the Dalecarlia Reservoir is delivered by gravity to both the Dalecarlia Water Treatment
Plant (Dalecarlia Sedimentation Basins) and the Georgetown Sedimentation Basins, which are locally
known as the Georgetown Reservoir. Water from the Georgetown Sedimentation Basins is delivered to
the McMillan Water Treatment Plant.

Water from the Dalecarlia Sedimentation Basins is treated at the Dalecarlia Water Treatment Plant.
Regardless of which plant processes the water, treatment is a three-step process that includes
sedimentation, filtration, and disinfection. The average total production of the Dalecarlia and McMillan
Water Treatment Plants is 150 million gallons per day; however, during the summer, the peak may
approach 265 million gallons per day.

Water delivered to the sedimentation basins at Dalecarlia and the Georgetown Sedimentation Basins
contains solids that did not physically settle out at the Dalecarlia Reservoir. To make the water
drinkable, these solids must be chemically treated. The Corps does this by adding aluminum sulfate
(alum), which is considered a drinking water coagulant.

6



Final Fact Sheet

NPDES Permit No. DC0000019

The Dalecarlia facility uses 36 rapid dual media filters and the McMillan facility uses 12 rapid dual
media filters. Except for the filter backwash water at the McMillan Water Treatment Plant, which is
recycled to the McMillan Reservoir, and the filter backwash water at the Dalecarlia Water Treatment
Plant, which is recycled to the Dalecarlia Reservoir, all sedimentation residuals are collected in the
Residual Processing Facility.

32

Discharge Description

The Washington Aqueduct Water Treatment Plant consists of eight Outfalls: 002A, 002Q, 003, 004,
006, 007, 008, and 009. Discharges from all of these outfalls other than 002Q are intermittent. Based on
information provided in the permit application, the intermittent discharges are assumed to occur at the
following frequencies:

e Outfalls 002A, 003, 004, 007, and 009: 1 discharge event lasting 2 days every 5 years
e Outfall 006: 1 discharge event lasting 1 day every 3 years

Table 1 below lists the receiving streams for each outfall along with other relevant information. Figure
1 below is a process flow diagram depicting the various processes at the Washington Aqueduct.

Table 1. Washington Aqueduct Outfalls, receiving streams, and other information

Discharge Streams and Expected Contaminants

Outfalls
Outfall 0024 | Outfall Outfalls 003 | &y 211006 | Outfall 007 | 008 and
002Q and 004 009
Waste Streams Dalecarlia Leakage or Georgetown Georgetown City Tunnel | Potable
Flocculation — | Discharge Basins Conduit Water
Sedimentation | from Spring 27d/31 High
Basins at Hydro Reservoir
Building
Receiving Waters Potomac River | Potomac Potomac River | Unnamed Rock Creek Mill Creek
River Tributary to
the Potomac
River
Coagulated Water Yes No Yes Yes No No
Settled Water No No No No Yes No
Finished Drinking No No No No No Yes
Water
Groundwater No Yes No No No No
Basin Leakage No Yes No No No No
Expected TSS Total Al TSS TSS TSS TSS
Contaminants pH Perchlorate pH pH pH Chlorine
Based on Treatment | Total Al Iron Total Al Total Al Fluoride pH
Chemicals and Sulfate TSS Sulfate Sulfate Total Al Fluoride
Effluent Chloride Chloroform Fluoride Fluoride Barium Ammonia
Characterization Total Copper pH Total Copper Barium Chloride Phosphate
Manganese Chloride Chloride Total Copper | Total Al
Manganese Total Copper | Manganese
Zinc Iron Sulfate
Manganese Zinc
Zinc

4 The yearly flow for Outfall 002Q is 19.3 MGD.




Final Fact Sheet

NPDES Permit No. DC0000019

Approximate 7
Controlled Max

0.05

40/40 5 5

Daily Flow, MGD

7/10

Figure 1. Process flow diagram for the Washington Aqueduct showing the various treatments of
Potomac River water as it moves through the system.

Qutfall 006

(4 Miles)

Qutfall 007

Backwash

Washington CityTunnel

«£ ____ Source-PotomacRiver ____ <}-

| Little Falls PS, Bethesda MD*

| Intake at Great Falls, MD |

Rising Tunnel (1 Mile) — | le

Activated Carbon
Hydrofluorosilicic Acid
Aluminum Sulfate

Cationic Polymer

eorgetown Conduit

| Booster PS |<—| Forebay
»

angan

Carbon (PAC)*
Cationic Polymer

l¢——— Sodium Per

A

Acgwas!

2 Miles) —4

Dalecarlia Reservoir

{ Aluminum Sulfate
Nonionic Polymer*

2 Conduits (9 miles)
Gravity Flow to Forebay of
Dalecarlia Reservoir

Wash Water
Reservoirs (2)

Georgetown Reservoir
Quitfall 003, 004 | sedimentation Basins

Flocculation-Sedimentation

@\@6\5
5 Basins (4)

l«———Copper Sulfate
(Algaecide)*

East Shaft PS*

Sodium
Permanganate®

McMillan Reservoir |

|

L
Qutfall 002

Egb
<
Wmd Discharges
Yy,
&

Backwash R9éovery PS L_

Polyaluminum
¢ Chloride (Filter Aid)*

l¢——Sodium Hypochlorite

|McMiIIan Settled Water PS|

h 4

l——

McMillan Rapid Sand Filters |=

Residuals Processing Facility Dalecarlia Rapid Sand Filters
e
%é Phosphoric |g—— ] Hydrofl
E Acid
&
Off-Site Disposal | | Wash Water | 15MG
Clearwell
Sodium Hypochlorite
Polyaluminum Chloride (Filter Aid) Le—— Ammonia
Sulfuric Acid* Lime — )
Caustic Soda

Sodium Hypochlorite

uorosilicic Acid

Caustic Soda —_—p—

Ammonia —p}
Caustic Soda____]
A

Y
North Clearwell

y

South

Phosphoric Acid
Sodium Hypochlorite

To Washington, D.C. 30MG

(Low, 1%, 2n¢, 3rd) Clearwell
Falls Ghurch, VA (2, 3r)

To Washington, D.C.
(Low, 1%, 2nd, 3rd)
Falls Church, VA (29, 3)
Arlington, VA (3")

’—l Qutfall 008

15t High Reservoir

L

DC Water

2nd High Reservoir Dalecarlia PS

Clearwell

Note: The chemicals and their points of addition are based on WA's current practice and nray change based on operational needs.

Bryant Street PS

3 High Reservoir Outfall 009

‘WA Flow Schematic — NPDES Penmit Renewal Application 2013

LEGEND
* - Intermittent
PS - Pumping Station

4.0

The table below lists the seven discharge points, their associated receiving waters and designated uses.

Receiving Water Characterization

The designated uses are based on the District’s 2018 Integrated Report. The applicable TMDLs are
discussed below in Section 5.0.

Outfall No. | Latitude Longitude Receiving Water Designated Uses*
002A N 38°55° 577 W 77°07 03~ Potomac River A,B,C,D,E
002Q N 38°56° 04.38” | W 77°06’ 56.13” | Potomac River A,B,C,D,E
003 N 38°54°41.5” | W77°05° 57 Potomac River A,B,C,D,E
004 N 38°54°27.5” | W77°05 36 Potomac River A,B,C,D,E
006 N38°55° 147 | W77°06 007 | Unnamed Tributary of the | ) 5 g
Potomac River
007 N 38°54° 58” W 77° 03’ 327 Rock Creek A,B,C,D,E
0 ers e 0 nEs AN Mill Creek, tributary of the
008 N 38°56° 35 W 77° 05’ 20 Middle Potomac River A,B,C,D,E
009 N 38°57 08” W 77° 04’ 40” Mill Creek A,B,C,D,E




Final Fact Sheet NPDES Permit No. DC0000019

*Classifications of the District’s Waters, Defined:
Class A — Primary Contact Recreation
Class B — Secondary Contact Recreation
Class C — Protection and propagation fish, shellfish and wildlife
Class D — Protection of human health related to consumption of fish and shellfish
Class E — Navigation

5.0 Total Maximum Daily Loads (TMDLs)

According to 40 C.F.R. § 122.44 (d)(1)(vii)(B), the effluent limits developed to protect a narrative water
quality criterion, a numeric water quality criterion, or both, must be consistent with the assumptions and
requirements of any available wasteload allocation for the discharge in a TMDL established or approved
by EPA pursuant to 40 C.F.R. § 130.7. The table below lists the established or approved TMDLs for the
receiving streams to which the permittee discharges.

TMDLs applicable to this permit:

Pollutants Applicable Outfall
Potomac Watershed E.coli (revised 2014) 002A, 002Q 003, 004, 006,
TMDLs PCB (approved 2007) 008, 009
Chesapeake Bay TMDL Total Nitrogen (TN), Total All outfalls
(established 2010) Phosphorus (TP), and TSS that

address Dissolved Oxygen (DO), pH,
Chlorophyll a impairments

Rock Creek Watershed E.coli (revised 2014) 007
TMDLs Arsenic (approved 2004)

Copper (approved 2004)

Lead (approved 2004)

Zinc (approved 2004)

5.1 The Potomac River TMDLs
5.1.1 E.coli

The Potomac River TMDL for E.coli does not assign a wasteload allocation to the Washington
Aqueduct. The TMDL for E.coli identifies the potential sources of E.coli in the Potomac River as
coming from the combined sewer overflows, separate sanitary sewer overflows which can result from
leaky or undersized sewer pipes, stormwater runoff, and direct deposits of feces into the water from
wildlife sources. EPA does not believe E.coli is a pollutant of concern for this facility because
discharges from the basins are comprised of drinking water and drinking water does not contain E.coli°.
As such, the permit does not contain requirements for E.coli at this time.

5.1.2 PCBs

The Potomac River TMDL for PCBs identifies the point sources of PCB loadings to the Potomac River
to be wastewater treatment plants, regulated stormwater, and CSOs. Because PCBs are man-made

5 In February 13, 2013 EPA published the Revised Total Coliform Rule that set the maximum contaminant level goal for
E.coli to zero. More information can be found on EPA’s website: https://www.epa.gov/dwreginfo/revised-total-coliform-
rule-and-total-coliform-rule#:~:text=Contaminant%20Level.-
Addresses%20the%20presence&text=coli%20in%20drinking%20water.,includes%20routine%20and%20repeat%20samples.

9



https://www.law.cornell.edu/cfr/text/40/122.44
https://www.epa.gov/dwreginfo/revised-total-coliform-rule-and-total-coliform-rule#:%7E:text=Contaminant%20Level,-Addresses%20the%20presence&text=coli%20in%20drinking%20water.,includes%20routine%20and%20repeat%20samples.
https://www.epa.gov/dwreginfo/revised-total-coliform-rule-and-total-coliform-rule#:%7E:text=Contaminant%20Level,-Addresses%20the%20presence&text=coli%20in%20drinking%20water.,includes%20routine%20and%20repeat%20samples.
https://www.epa.gov/dwreginfo/revised-total-coliform-rule-and-total-coliform-rule#:%7E:text=Contaminant%20Level,-Addresses%20the%20presence&text=coli%20in%20drinking%20water.,includes%20routine%20and%20repeat%20samples.

Final Fact Sheet NPDES Permit No. DC0000019

compounds used for a variety of industrial applications, including coolants and lubricants in electrical
equipment, it is not expected to be a pollutant of concern for the Washington Aqueduct. As such, the
permit does not contain requirements for PCBs at this time.

5.2 The Rock Creek TMDLs
5.2.1 Copper, lead, mercury, and zinc

The Rock Creek TMDLs for copper, lead, mercury, and zinc do not identify the Washington Aqueduct
as a source of those pollutants to Rock Creek. The TMDL identifies the potential sources of these
metals as stormwater discharges, combined sewer overflow discharges, and non-point source discharges.
Outfall 007 discharges to Rock Creek and data submitted by the permittee show non-detect levels for
lead and mercury for this outfall. As described in Section 7 below, the data for zinc show there is no
reasonable potential to cause or contribute to an excursion above water quality criteria at Outfall 007.
However, the data for copper show there is reasonable potential to cause or contribute to an excursion
above water quality criteria at Outfall 007, therefore, EPA established a WQBEL for copper at this
outfall and included it in the permit. Since the TMDL does not require reductions for copper, the
WQBEL will ensure this discharge is not contributing to excursions above water quality criteria in Rock
Creek.

5.2.2 E.coli

The Rock Creek TMDL for E.coli does not identify the Washington Aqueduct as a source of E.coli
impairment to Rock Creek. The Rock Creek TMDL for E.coli identifies the potential sources of E.coli
as coming from the combined sewer overflows, separate sanitary sewer overflows which can result from
leaky or undersized sewer pipes, stormwater runoff, and direct deposits of feces into the water from
wildlife sources. EPA does not believe E.coli is a pollutant of concern for this facility because
discharges from the basins are comprised of drinking water and drinking water does not contain E.coli.